



MID-AMERICA TRANSPORTATION CENTER

Report # MATC-UNL: 056

Final Report
WBS:25-1121-0003-056

UNIVERSITY OF
Nebraska
Lincoln

KSTATE
Kansas State University

KU
THE UNIVERSITY OF
KANSAS

MISSOURI
S&T
University of
Science & Technology

**UNIVERSITY OF
LINCOLN**
University

 University of Missouri

IOWA STATE
UNIVERSITY


THE UNIVERSITY OF IOWA

Dynamic Post Testing Review

Karla A. Lechtenberg, M.S.M.E., E.I.T.

Research Associate Engineer
Midwest Roadside Safety Facility (MwRSF)
University of Nebraska-Lincoln

John D. Reid, Ph.D.

Professor

Ronald K. Faller, Ph.D., P.E.

Director, Research Assistant Professor

UNIVERSITY OF
Nebraska
Lincoln

2015

A Cooperative Research Project sponsored by
U.S. Department of Transportation-Research
and Innovative Technology Administration

The contents of this report reflect the views of the authors, who are responsible for the facts and the accuracy of the information presented herein. This document is disseminated under the sponsorship of the Department of Transportation University Transportation Centers Program, in the interest of information exchange.
The U.S. Government assumes no liability for the contents or use thereof.

MATC

MATC Research Project Number 25-1121-0003-056
NDOR Research Project Number SPR-P1(13)M332

DYNAMIC POST TESTING REVIEW

Submitted by

Karla A. Lechtenberg, M.S.M.E., E.I.T.
Research Associate Engineer

John D. Reid, Ph.D.
Professor

Ronald K. Faller, Ph.D., P.E.
Research Assistant Professor
MwRSF Director

MIDWEST ROADSIDE SAFETY FACILITY

Nebraska Transportation Center
University of Nebraska-Lincoln
130 Whittier Research Center
2200 Vine Street
Lincoln, Nebraska 68583-0853
(402) 472-0965

Submitted to

Nebraska Department of Roads
1500 Nebraska Highway 2
Lincoln, Nebraska 68502

Mid-America Transportation Center
U.S. Department of Transportation
Region VII University Transportation Center
University of Nebraska-Lincoln
2200 Vine Street, 262 Whittier Building
Lincoln, Nebraska 68583-0853

MwRSF Research Report No. TRP-03-328-15

December 15, 2015

TECHNICAL REPORT DOCUMENTATION PAGE

1. Report No. TRP-03-328-15	2.	3. Recipient's Accession No.	
4. Title and Subtitle Dynamic Post Testing Review		5. Report Date December 15, 2015	
		6.	
7. Author(s) Lechtenberg, K.A., Reid, J.D., and Faller, R.K.		8. Performing Organization Report No. TRP-03-328-15	
9. Performing Organization Name and Address Midwest Roadside Safety Facility (MwRSF) Nebraska Transportation Center University of Nebraska-Lincoln 130 Whittier Research Center 2200 Vine Street Lincoln, Nebraska 68583-0853		10. Project/Task/Work Unit No.	
		11. Contract © or Grant (G) No. MATC No. 25-1121-0003-056 NDOR No. SPR-P1(13)M332	
12. Sponsoring Organization Name and Address Nebraska Department of Roads (NDOR) 1500 Nebraska Highway 2 Lincoln, Nebraska 68502 Mid-America Transportation Center (MATC) U.S. Department of Transportation Region VII University Transportation Center University of Nebraska-Lincoln 113 Nebraska Hall Lincoln, Nebraska 68588-0530		13. Type of Report and Period Covered Final Report: 2012 – 2015	
		14. Sponsoring Agency Code	
15. Supplementary Notes Prepared in cooperation with U.S. Department of Transportation, Federal Highway Administration.			
16. Abstract (Limit: 200 words) The objective of this research study was to compile a database of existing dynamic post testing conducted globally and located in many different research reports for use internally during future Midwest Roadside Safety Facility (MwRSF) research studies.			
17. Document Analysis/Descriptors Highway Safety, Crash Test, Roadside Appurtenances, Post, Impact Testing, Bogie Test, Surrogate Vehicle		18. Availability Statement No restrictions. Document available from: National Technical Information Services, Springfield, Virginia 22161	
19. Security Class (this report) Unclassified	20. Security Class (this page) Unclassified	21. No. of Pages 15	22. Price

DISCLAIMER STATEMENT

This report was completed with funding in part from the Federal Highway Administration, U.S. Department of Transportation (USDOT). The contents of this report reflect the views and opinions of the authors who are responsible for the facts and the accuracy of the data presented herein. The contents do not necessarily reflect the official views or policies of the Mid-America Transportation Center (MATC) or the Federal Highway Administration (FHWA), U.S. Department of Transportation. This report does not constitute a standard, specification, regulation, product endorsement, or an endorsement of manufacturers.

ACKNOWLEDGEMENTS

The authors wish to acknowledge several sources that made a contribution to this project:

(1) the Mid-America Transportation Center and (2) the Federal Highway Administration, U.S. Department of Transportation.

Acknowledgement is also given to the following individuals who made a contribution to the completion of this research project.

Midwest Roadside Safety Facility

J.C. Holloway, M.S.C.E., E.I.T., Test Site Manager
R.W. Bielenberg, M.S.M.E., E.I.T., Research Associate Engineer
S.K. Rosenbaugh, M.S.C.E., E.I.T., Research Associate Engineer
J.D. Schmidt, Ph.D., P.E., Research Assistant Professor
C.S. Stolle, Ph.D., Research Assistant Professor
A.T. Russell, B.S.B.A., Shop Manager
S.M. Tighe, Laboratory Mechanic
D.S. Charroin, Laboratory Mechanic
M.A. Rasmussen, Laboratory Mechanic
E.W. Krier, Laboratory Mechanic
Undergraduate and Graduate Research Assistants

Nebraska Department of Roads

Phil TenHulzen, P.E., Design Standards Engineer
Jim Knott, P.E., State Roadway Design Engineer
Jodi Gibson, Research Coordinator

Federal Highway Administration

John Perry, P.E., Nebraska Division Office
Danny Briggs, Nebraska Division Office

TABLE OF CONTENTS

TECHNICAL REPORT DOCUMENTATION PAGE i

DISCLAIMER STATEMENT ii

ACKNOWLEDGEMENTS iii

TABLE OF CONTENTS iv

LIST OF FIGURES v

1 INTRODUCTION 1

 1.1 Background 1

 1.2 Objective 1

 1.3 Scope 1

2 DATABASE CREATION 2

 2.1 Literature Review 2

 2.2 Database Compilation 2

 2.3 Final Product 3

3 REFERENCES 7

LIST OF FIGURES

Figure 2.1. Excerpt from the Post Testing Database, Sheet 1 of 34
Figure 2.2. Excerpt from the Post Testing Database, Sheet 2 of 35
Figure 2.3. Excerpt from the Post Testing Database, Sheet 3 of 36

1 INTRODUCTION

1.1 Background

The Midwest Roadside Safety Facility (MwRSF) has utilized dynamic post testing during design phases of many projects. The dynamic post testing is located among many different research reports and is presented in different formats. Since previous research and development efforts have proven to be very helpful in other projects, there is a need to compile this extensive amount of data available to allow MwRSF researchers to easily utilize the data in order to compare the performance characteristics of different posts. Thus, creating a database from the existing dynamic post testing data is necessary.

1.2 Objective

The objective of this research study was to compile a database of existing dynamic post testing conducted globally and located in many different research reports for MwRSF use internally during future research studies.

1.3 Scope

The primary research objective was achieved through the completion of several tasks. First, the research effort will begin with a review of previous dynamic post testing conducted globally. During the literature review of dynamic tests, a database will be developed in order to compare the performance characteristics of different post types. Finally, the performance evaluation of the posts will be used during the concept development phase for a short-radius system for intersecting roadways.

2 DATABASE CREATION

2.1 Literature Review

Over 70 reports that contained information on component testing that included a post were reviewed. These reports included those written or published by the researchers of MwRSF as well as reports published by external researchers [1-75].

2.2 Database Compilation

A database was created from the information gathered from the reports. Pull down menus were used within the database for some categories in order to help with consistency of the information reported. The information gathered included:

- General system category
- Publication year
- Report number
- Was a blockout used?
- General material of the post
- Post size
- Post material specification
- Was a soil plate used?
- Impact angle (0 degree = weak axis impact, 90 degree = strong axis impact)
- Type of test
- Test name(s)
- Test year
- Test month(s)
- Foundation type
- Soil type
- Load height in inches and millimeters
- Primary and secondary post lengths in inches and millimeters (primary is the first or only post impacted, secondary is the second post impacted if present)
- Primary and secondary post embedment depths in inches and millimeters (primary is the first or only post impacted, secondary is the second post impacted if present)
- Bogie number
- Accelerometer(s) used – sometimes multiple units were used
- Title of the report
- Names of the report authors
- Keywords (typically taken from the Technical Documentation Page in the report)
- Additional information deemed pertinent from the report
- Reason for testing

- Full-report reference
- Location of the reference within MwRSF

2.3 Final Product

Excerpts from the database are shown in Figures 2 through 2. This database will be a living document that will be updated periodically with new post testing that has occurred both internally at MwRSF and externally at other crash test laboratories.

Post Testing

Rev. 0 (11-21-13)

Category	Publication Year	TRP	Blockout	Post Material	Post Size	Material Specification	Soil Plate	Impact Angle	Static/Dynamic	Test Names	Test Year	Test Months	Foundation	Soil Type	Load Height in.	Load Height mm	Primary Post Length in.
Rigid Foundation	1995	TRP-03-60-96	No	Wood	6"x8"	SYP Grade DS-65	No	90°	Dynamic	NA	1995	Oct	Sleeve	Concrete	24	610	72
Rigid Foundation	1995	TRP-03-60-96	No	Wood	6"x8"	SYP Grade 1D	No	90°	Dynamic	NA	1995	Oct	Sleeve	Concrete	24	610	72
Rigid Foundation	1995	TRP-03-60-96	No	Wood	6"x8"	SYP Grade 1	No	90°	Dynamic	NA	1995	Oct	Sleeve	Concrete	24	610	72
Rigid Foundation	1995	TRP-03-60-96	No	Wood	6"x8"	SYP Grade 2D	No	90°	Dynamic	NA	1995	Oct	Sleeve	Concrete	24	610	72
Rigid Foundation	1995	TRP-03-60-96	No	Wood	6"x8"	SYP Grade 2	No	90°	Dynamic	NA	1995	Oct	Sleeve	Concrete	24	610	72
Rigid Foundation	1995	TRP-03-60-96	No	Wood	6"x8"	Douglas Fir Grade 1	No	90°	Dynamic	NA	1995	Oct	Sleeve	Concrete	24	610	72
Rigid Foundation	1995	TRP-03-60-96	No	Wood	6"x8"	SYP Grade DS-65	No	90°	Static	NA	1995	Oct	Sleeve	Concrete	24	610	72
Rigid Foundation	1995	TRP-03-60-96	No	Wood	6"x8"	SYP Grade 1D	No	90°	Static	NA	1995	Oct	Sleeve	Concrete	24	610	72
Rigid Foundation	1995	TRP-03-60-96	No	Wood	6"x8"	SYP Grade 1	No	90°	Static	NA	1995	Oct	Sleeve	Concrete	24	610	72
Soil	1999	TRP-03-77-98	No	Steel	W6x9	NA	No	90°	Dynamic	Wisc-1-4	1998	May	Soil	350	21.6	549	72
Soil	1999	TRP-03-77-98	No	Steel	W6x16	NA	No	90°	Dynamic	Wisc-5-6, 8-11	1998	June, July, Dec	Soil	350	21.6	549	72
Soil	1999	TRP-03-77-98	No	Steel	W6x16	NA	No	90°	Static	Wisc-7	1998	June	Soil	350	21.6	549	72
Soil	1999	TRP-03-77-98	No	Wood	6"x8"	Southern Yellow Pine	No	90°	Dynamic	Wood-03-09	1998	Nov	Soil	350	21.6	549	72
Soil	1999	TRP-03-77-98	No	Wood	6"x8"	Southern Yellow Pine	No	90°	Static	Wood-01-02	1998	Nov	Soil	350	21.6	549	72
Soil	2002	TRP-03-117-02	No	Steel	S3x7.5	A36 Steel	Yes	90°	Dynamic	CPB-1-4	2001	June	Soil	350	27	686	63
Soil	2002	TRP-03-117-02	No	Steel	S3x7.5	A36 Steel	Yes	0°	Dynamic	CPB-5-7	2001	June	Soil	350	27	686	63
Soil	2002	TRP-03-117-02	No	Steel	S3x7.5	A36 Steel	Yes	90°	Dynamic	CPB-8-9	2001	June	Soil	Native	27	686	63
Soil	2002	TRP-03-117-02	No	Steel	S3x7.5	A36 Steel	Yes	0°	Dynamic	CPB-10-11	2001	June	Soil	Native	27	686	63
Rigid Foundation	2002	TRP-03-117-02	No	Steel	S3x7.5	A36 Steel	Yes	90°	Dynamic	CPB-12-14	2001	June	Sleeve	Concrete	27	686	63
Rigid Foundation	2002	TRP-03-117-02	No	Steel	S3x7.5	A36 Steel	No	0°	Dynamic	CPB-15-17	2001	June	Sleeve	Concrete	27	686	63

Figure 2.1. Excerpt from the Post Testing Database, Sheet 1 of 3

Primary Post Length mm	Secondary Post Length in.	Secondary Post Length mm	Primary Embedment Depth in.	Primary Embedment Depth mm	Secondary Embedment Depth in.	Secondary Embedment Depth mm	Bogie Number	Accelerometers Used	Title	Authors	Key Words
1829	NA	NA	38	965	NA	NA	4	NA	Evaluation of the Effect of Wood Quality on W-Beam Guardrail Performance	Rohde, Reid, Sicking	grading, guardrail posts, w-beam, post quality, age, moisture, location, static tests, bogie tests
1829	NA	NA	38	965	NA	NA	4	NA	Evaluation of the Effect of Wood Quality on W-Beam Guardrail Performance	Rohde, Reid, Sicking	grading, guardrail posts, w-beam, post quality, age, moisture, location, static tests, bogie tests
1829	NA	NA	38	965	NA	NA	4	NA	Evaluation of the Effect of Wood Quality on W-Beam Guardrail Performance	Rohde, Reid, Sicking	grading, guardrail posts, w-beam, post quality, age, moisture, location, static tests, bogie tests
1829	NA	NA	38	965	NA	NA	4	NA	Evaluation of the Effect of Wood Quality on W-Beam Guardrail Performance	Rohde, Reid, Sicking	grading, guardrail posts, w-beam, post quality, age, moisture, location, static tests, bogie tests
1829	NA	NA	38	965	NA	NA	4	NA	Evaluation of the Effect of Wood Quality on W-Beam Guardrail Performance	Rohde, Reid, Sicking	grading, guardrail posts, w-beam, post quality, age, moisture, location, static tests, bogie tests
1829	NA	NA	38	965	NA	NA	4	NA	Evaluation of the Effect of Wood Quality on W-Beam Guardrail Performance	Rohde, Reid, Sicking	grading, guardrail posts, w-beam, post quality, age, moisture, location, static tests, bogie tests
1829	NA	NA	38	965	NA	NA	4	NA	Evaluation of the Effect of Wood Quality on W-Beam Guardrail Performance	Rohde, Reid, Sicking	grading, guardrail posts, w-beam, post quality, age, moisture, location, static tests, bogie tests
1829	NA	NA	38	965	NA	NA	4	NA	Evaluation of the Effect of Wood Quality on W-Beam Guardrail Performance	Rohde, Reid, Sicking	grading, guardrail posts, w-beam, post quality, age, moisture, location, static tests, bogie tests
1829	NA	NA	43	1092	NA	NA	4	EDR-3	Dynamic Impact Testing of Guardrail Posts Embedded in Soil	Coon, Reid, Rohde	grading, guardrail posts, w-beam, post quality, age, moisture, location, static tests, bogie tests
1829	NA	NA	43	1092	NA	NA	4	EDR-3	Dynamic Impact Testing of Guardrail Posts Embedded in Soil	Coon, Reid, Rohde	Grade B soil, NCHRP 350 strong soil, steel posts, wood posts, guardrail, highway safety, roadside appurtenances, crash test, bogie test
1829	NA	NA	43	1092	NA	NA	4	EDR-3	Dynamic Impact Testing of Guardrail Posts Embedded in Soil	Coon, Reid, Rohde	Grade B soil, NCHRP 350 strong soil, steel posts, wood posts, guardrail, highway safety, roadside appurtenances, crash test, bogie test
1829	NA	NA	43	1092	NA	NA	4	EDR-3	Dynamic Impact Testing of Guardrail Posts Embedded in Soil	Coon, Reid, Rohde	Grade B soil, NCHRP 350 strong soil, steel posts, wood posts, guardrail, highway safety, roadside appurtenances, crash test, bogie test
1829	NA	NA	43	1092	NA	NA	4	EDR-3	Dynamic Impact Testing of Guardrail Posts Embedded in Soil	Coon, Reid, Rohde	Grade B soil, NCHRP 350 strong soil, steel posts, wood posts, guardrail, highway safety, roadside appurtenances, crash test, bogie test
1600	NA	NA	30	762	NA	NA	4	EDR-3	Dynamic Impact Testing of S75x8.5 Steel Posts (Cable Guardrail Posts)	Fating, Reid	weak steel posts, three strand cable barrier, bogie test, highway safety, roadside appurtenances, pooled fund
1600	NA	NA	30	762	NA	NA	4	EDR-3	Dynamic Impact Testing of S75x8.5 Steel Posts (Cable Guardrail Posts)	Fating, Reid	weak steel posts, three strand cable barrier, bogie test, highway safety, roadside appurtenances, pooled fund
1600	NA	NA	30	762	NA	NA	4	EDR-3	Dynamic Impact Testing of S75x8.5 Steel Posts (Cable Guardrail Posts)	Fating, Reid	weak steel posts, three strand cable barrier, bogie test, highway safety, roadside appurtenances, pooled fund
1600	NA	NA	30	762	NA	NA	4	EDR-3	Dynamic Impact Testing of S75x8.5 Steel Posts (Cable Guardrail Posts)	Fating, Reid	weak steel posts, three strand cable barrier, bogie test, highway safety, roadside appurtenances, pooled fund
1600	NA	NA	30	762	NA	NA	4	EDR-3	Dynamic Impact Testing of S75x8.5 Steel Posts (Cable Guardrail Posts)	Fating, Reid	weak steel posts, three strand cable barrier, bogie test, highway safety, roadside appurtenances, pooled fund
1600	NA	NA	30	762	NA	NA	4	EDR-3	Dynamic Impact Testing of S75x8.5 Steel Posts (Cable Guardrail Posts)	Fating, Reid	weak steel posts, three strand cable barrier, bogie test, highway safety, roadside appurtenances, pooled fund

Figure 2.2. Excerpt from the Post Testing Database, Sheet 2 of 3

3 REFERENCES

1. Rohde, J., Reid, J., and Sicking, D., *Evaluation of the Effect of Wood Quality on W-beam Guardrail Performance*, Final Report to the Nebraska Department of Roads, Project No. AFE Z322, Transportation Research Report No. TRP-03-60-96, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, November 28, 1995.
2. Holloway, J.C., Bierman, M.G., Pfeifer, B.G., Rosson, B.T., and Sicking, D.L., *Performance Evaluation of KDOT W-Beam Systems Volume II: Component Testing and Computer Simulation*, Final Report to the Midwest States Regional Pooled Fund Program, Transportation Research Report No. TRP-03-39-96, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, May 1996.
3. Faller, R.K., Soyland, K., Rosson, B.T., and Stutzman, T.M., *TL-1 Curb-Type Bridge Railing for Longitudinal Glulam Timber Decks Located on Low-Volume Roads*, Final Report to the U.S. Department of Agriculture Forest Service, Transportation Research Report No. TRP-03-54-96, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, April 1996.
4. Faller, R.K., Rosson, B.T., *Development of a Flexible Bridge Railing for Longitudinal Timber Decks*, Final Report to the Forest Products Laboratory, Transportation Research Report No. TRP-03-62-96, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, June 1997.
5. Polivka, K.A., Faller, R.K., Feller, E.A., Sicking, D.L., Rohde, J.R., and Holloway, J.C., *Design and Evaluation of the TL-4 Minnesota Combination Traffic/Bicycle Bridge Rail*, Final Report to the Midwest States Regional Pooled Fund Program, Transportation Research Report No. TRP-03-74-98, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, November 30, 1998.
6. Coon, B.A., Reid, J.D., and Rohde, J.R., *Dynamic Impact Testing of Guardrail Posts Embedded in Soil*, Final Report to the Federal Highway Administration, Transportation Research Report No. TRP-03-77-98, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, July 21, 1999.
7. Coon, B.A., *Dynamic Impact Testing and Simulation of Guardrail Posts Embedded in Soil*, Thesis, University of Nebraska - Lincoln, December 1999.
8. Polivka, K.A., Faller, R.K., Sicking, D.L., Rohde, J.R., Holloway, J.C., and Keller, E.A., *Development of a W-Beam Guardrail System for use on a 2:1 Slope*, Final Report to the Midwest States Regional Pooled Fund Program, Transportation Research Report No. TRP-03-99-00, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, October 16, 2000.
9. Goeller, M.D., *Soil Behavior During a Guardrail Post Impact*, Thesis, University of Nebraska - Lincoln, May 2000.

10. Fating, R.M. and Reid, J.D., *Dynamic Impact Testing of S75x8.5 Steel Posts (Cable Guardrail Posts)*, Final Report to the Midwest States Regional Pooled Fund Program, Transportation Research Report No. TRP-03-117-02, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, November 15, 2002.
11. Polivka, K.A., Faller, R.K., Sicking, D.L., Rohde, J.R., Reid, J.D., and Holloway, J.C., *NCHRP 350 Development and Testing of a Guardrail Connection to Low-Fill Culverts*, Final Report to the Midwest States Regional Pooled Fund Program, Transportation Research Report No. TRP-03-114-02, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, November 1, 2002.
12. Bielenberg, B.W. and Faller, R.K., *Performance Analysis of Welch Products Recycled rubber Spacer Blocks*, Final Report to the Midwest States Regional Pooled Fund Program and Welch Products, Inc., Transportation Research Report No. TRP-03-132-03, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, March 16, 2003.
13. Kuipers, B.D. and Reid, J.D., *Testing of W152x23.8 (W6x16) Steel Posts - Soil Embedment Depth Study for the Midwest Guardrail System (Non-Proprietary Guardrail System)*, Final Report to the Midwest States Regional Pooled Fund Program, Transportation Research Report No. TRP-03-136-03, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, June 12, 2003.
14. Bielenberg, B.W. and Faller, R.K., *Performance Analysis of the ANRO Timber Products Recycled Plastic Spacer Block*, Final Report to Anro Timber Products, Inc., Transportation Research Report No. TRP-03-141-03, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, August 25, 2003.
15. Kuipers, B.D. and Reid, J.D., *Testing of M203.7x9.7 (M8x6.5) and S76x8.5 (S3x5.7) Steel Posts - Post Comparison Study for the Cable Median Barrier*, Final Report to the Midwest States Regional Pooled Fund Program, Transportation Research Report No. TRP-03-143-03, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, October 24, 2003.
16. Herr, J.E., Rohde, J.R., Sicking, D.L., Reid, J.D., Faller, R.K., Holloway, J.C., Coon, B.A., and Polivka, K.A., *Development of Standards for Placement of Steel Guardrail Posts in Rock*, Final Report to the Midwest States Pooled Fund Program, Transportation Research Report No. TRP-03-119-03, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, May 30, 2003.
17. Rohde, J.R., Hascall, J.A., Polivka, K.A., Faller, R.K., and Sicking, D.L., *Dynamic Testing of Wooden Guardrail Posts - White and Red Pine Species Equivalency Study*, Final Report to the Midwest States Regional Pooled Fund Program, Transportation Research Report No. TRP-03-154-04, Project No. SPR-3(017)-Year 7, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, September 21, 2004.

18. Dey, G., Faller, R.K., Hascall, J.A., Bielenberg, R.W., Polivka, K.A., and Molacek, K., *Dynamic Impact Testing of W152x13.4 (W6x9) Steel Posts on a 2:1 Slope*, Final Report to the Midwest States Regional Pooled Regional Fund Program, Transportation Research Report No. TRP-03-165-07, Project No.: SPR-3(017), Project Code: RPPF-05-09 -Year 15, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, March 23, 2007.
19. Hascall, J.A., Faller, R.K., Reid, J.D., Sicking, D.L., and Kretschmann, D.E., *Investigating the Use of Small-Diameter Softwood as Guardrail Posts (Dynamic Test Results)*, Final Report to the Forest Products Laboratory, Transportation Research Report No. TRP-03-179-07, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, March 28, 2007.
20. Bielenberg, B.W., Faller, R.K., and Allison, E.M., *Performance Analysis of the ANRO Timber Products Plastic Spacer Block Test No. ANRO-1*, Final Report (Letter Report) to Anro Timber Products, Inc., Transportation Research Report No. TRP-03-189-07, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, June 22, 2007.
21. Bielenberg, R.W., Faller, R.K., Rohde, J.R., and Reid, J.D., *Evaluation of an Existing Steel Post Alternative for the Thrie Beam Bullnose Guardrail System*, Final Report to the Midwest States Regional Pooled Fund Program, Transportation Research Report No. TRP-03-193-07, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, August 24, 2007.
22. Stolle, C.S., Faller, R.K., and Polivka, K.A., *Dynamic Impact Testing of S76x8.5 (S3x5.7) Steel Posts for Use in Cable Guardrail Systems*, Final Report to the Midwest States Pooled Fund Program, Transportation Research Report No. TRP-03-186-07, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, December 19, 2007.
23. Arens, S.W., Sicking, D.L., Faller, R.K., Reid, J.D., Bielenberg, R.W., Rohde, J.R., and Lechtenberg, K.A., *Dynamic Impact Testing of CRT Wood Posts in a Rigid Sleeve*, Final Report to the Minnesota Department of Transportation, Transportation Research Report No. TRP-03-198-08, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, April 11, 2008.
24. Bielenberg, R.W. and Faller, R.K., *Dynamic Performance Evaluation of the EXULTROB Plastic Spacer Block: Test No. EXUL-1*, Final Report (Letter Report) to EXULTROB by Williams and Woss, Transportation Research Report No. TRP-03-215-09, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, March 3, 2009.
25. Rosenbaugh, S.K., Benner, C.D., Faller, R.K., Bielenberg, R.W., Reid, J.D., and Sicking, D.L., *Development of a TL-1 Timber, Curb-Type, Bridge Railing for Use on Transverse, Nail-Laminated, Timber Bridges*, Final Report to the West Virginia Department of Transportation, Transportation Research Report No. TRP-03-211-09, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, May 6, 2009.
26. Arens, S.W., Sicking, D.L., Faller, R.K., Reid, J.D., Bielenberg, R.W., Rohde, J.R., and Lechtenberg, K.A., *Investigating the Use of a New Universal Breakaway Steel Post*, Final

Report to the Minnesota Department of Transportation, Transportation Research Report No. TRP-03-218-09, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, August 3, 2009.

27. Terpsma, R.J., Faller, R.K., Reid, J.D., Sicking, D.L., Bielenberg, R.W., Rosenbaugh, S.K., Lechtenberg, K.A., and Holloway, J.C., *Development of a TL-2 Steel Bridge Railing and Transition for Use on Transverse, Nail-Laminated, Timber Bridges*, Final Report to the West Virginia Department of Transportation, Transportation Research Report No. TRP-03-212-09, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, August 13, 2009.
28. Thiele, J.C., Sicking, D.L., Faller, R.F., Bielenberg, R.W., Lechtenberg, K.A., Reid, J.D., and Rosenbaugh, S.K., *Development of a Low-Cost, Energy-Absorbing Bridge Rail*, Final Report to the Midwest States Regional Pooled Fund Program, Transportation Research Report No. TRP-03-226-10, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, August 11, 2010.
29. Jowza, E.R., Faller, R.K., Rosenbaugh, S.K., Sicking, D.L., and Reid, J.D., *Safety Investigation and Guidance for Retrofitting Existing Approach Guardrail Transitions*, Final Report to the Wisconsin Department of Transportation, Transportation Research Report No. TRP-03-266-12, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, August 21, 2010.
30. McGhee, M.D., Lechtenberg, K.A., Bielenberg, R.W., Faller, R.K., Sicking, D.L., and Reid, J.D., *Dynamic Impact Testing of Wood Posts for the Midwest Guardrail System (MGS) Placed Adjacent to a 2H:1V Fill Slope*, Final Report to the Midwest States Regional Pooled Fund Program, Transportation Research Report No. TRP-03-234-10, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, December 16, 2010.
31. Rosenbaugh, S.K., Schrum, K.D., Faller, R.K., Lechtenberg, K.A., Sicking, D.L., and Reid, J.D., *Development of Alternative Wood-Post MGS Approach Guardrail Transition*, Final Report to the Midwest States Regional Pooled Fund Program, Transportation Research Report No. TRP-03-243-11, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, November 28, 2011.
32. Terpsma, R.J., Rohde, J.R., Dickey, B.J., Rosenbaugh, S.K., and Faller, R.K., *Development of a Socketed Foundation for Cable Barrier Posts - Phase I*, Final Report to the Research and Innovative Technology Administration and the Midwest States Regional Pooled Fund Program, Transportation Research Report No. TRP-03-232-11, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, February, 2012.
33. Homan, D.M., Thiele, J.C., Faller, R.K., Rosenbaugh, S.K., Rohde, J.R., Arens, S.W., Lechtenberg, K.A., Sicking, D.L., and Reid, J.D., *Investigation and Dynamic Testing of Wood and Steel Posts for MGS on a Wire-Faced, MSE Wall*, Final Report to the Federal Highway Administration, Transportation Research Report No. TRP-03-231-11, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, February, 2012.

34. Meyer, C.L., Faller, R.K., Lechtenberg, K.A., Sicking, D.L., Rohde, J.R., Reid, J.D., and Rosenbaugh, S.K., *Phase II Continued Investigation and Dynamic Testing of Wood Posts for Use on a Wire-Faced MSE Wall*, Final Report to the Federal Highway Administration, Transportation Research Report No. TRP-03-256-12, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, February, 2012.
35. Luttig, M., and Lechtenberg, K.A., *Cable Terminal Median Post Bogie Tests, Test Nos. CTMP-1 through CTMP-5*, Internal Report for the Midwest Roadside Safety Facility, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, Lincoln, Nebraska, February 19, 2012.
36. Luttig, M., and Lechtenberg, K.A., *Cut Cable Post Bogie Testing Test Nos. CCP-1 through CCP-11*, Internal Report for the Midwest Roadside Safety Facility, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, Lincoln, Nebraska, February 19, 2012.
37. McGhee, M.D., Mongiardini, M., Lechtenberg, K.A., Faller, R.K., Reid, J.D., *Dynamic Testing of Roll Form Group's Samson Strong Steel Posts*, Final Report to the Roll Form Group, Transportation Research Report No. TRP-03-260-12, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, Lincoln, Nebraska, March 21, 2012.
38. Schmidt, T.L., Mongiardini, M., Bielenberg, R.W., Lechtenberg, K.A., Reid, J.D., and Faller, R.K., *Dynamic Testing of MGS W6x8.5 Posts at Decreased Embedment*, Final Report to the Nebraska Department of Roads, Transportation Research Report No. TRP-03-271-12, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, December 17, 2012.
39. Price, C.W., Schmidt, T.L., Bielenberg, R.W., Lechtenberg, K.A., Faller, R.K., and Reid, J.D., *Universal Breakaway Steel Post for Other Applications*, Final Report to the Midwest States Regional Pooled Fund Program, Transportation Research Report No. TRP-03-288-14, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, April 1, 2014.
40. Lechtenberg, K.A., Bielenberg, R.W., Albuquerque, F.D.B., and Faller, R.K., *Performance Analysis of the Mondo Polymer Blockout for Use in MGS Installations*, Final Report to Mondo Polymer Technologies, Transportation Research Report No. TRP-03-289-13, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, May 23, 2013.
41. Price, C.W., Rosenbaugh, S.K., Faller, R.K., Sicking, D.L., Reid, J.D., and Bielenberg, R.W., *Post Weld and Epoxy Anchorage Variations for W-Beam Guardrail Attached to Low-Fill Culverts*, Final Report to the Midwest States Regional Pooled Fund Program, Transportation Research Report No. TRP-03-278-13, Midwest Roadside Safety Facility, University of Nebraska-Lincoln, August 12, 2013.
42. Midwest Roadside Safety Facility, Baseline Soil Tests, Unpublished Data.
43. Midwest Roadside Safety Facility, Super C cable Posts, Unpublished Data, 2002.
44. Midwest Roadside Safety Facility, Compliance Testing of BEST System, Unpublished Data, 1996.

45. Midwest Roadside Safety Facility, Iowa Transitions for Concrete Safety Shape Barriers, Unpublished Data, 1998.
46. Bligh, R.P., Seckinger, N.R., Abu-Odeh, A.Y., Roschke, P.N., Menges, W.L., Haug, R.R., *Dynamic Response of Guardrail Systems Encased in Pavement Mow Strips*, Final Report to the Texas Department of Transportation, FHWA/TX-04/0-4132-2, Texas Transportation Institute, College Station, Texas, January, 2004.
47. Wu, W., and Thomson, R., *A Study of the Interaction Between a Guardrail Post and Soil During Quasi-Static and Dynamic Loading*, Final Report to the International Journal of Impact Engineering, Chalmers University, SE-412 96, Gothenburg, Sweden, June 21, 2006.
48. Dewey, J.F., Jeyapalan, J.K., Hirsch, T.J., Ross Jr., H.E., *A Study of the Soil-Structure Interaction Behavior of Highway Guardrail Posts*, Final Report to the Texas State Department of Highways and Public Transportation, FHWA/TX-83/+343-1, Texas Transportation Institute, College Station, Texas, July, 1983.
49. Eggers, D.W., Hirsch, T.J., *The Effects of Embedment Depth, Soil Properties, and Post Type on the Performance of Highway Guardrail Post*, Final Report to the Texas State Department of Highways and Public Transportation, FHWA/TX-86/64+405-1, Texas Transportation Institute, College Station, Texas, August, 1986.
50. Bligh, R.P., Menges, W.L., and Alberson, D.C., *Testing and Evaluation of Recycled Materials in Roadside Safety Devices*, Final Report to the Texas Department of Transportation, FHWA/TX-01/1458-3, Texas Transportation Institute, College Station, Texas, April, 2001.
51. Arrington, D.R., Bligh, R.P., and Menges, W.L., *Alternative Design of Guardrail Posts in Asphalt or Concrete Mowing Pads*, Final Report to the Washington State Department of Transportation, TTI Report No. 405160-14-1, Texas Transportation Institute, College Station, Texas, May, 2009.
52. Whitesel, D., Jewell, J., and Meline, R., *Development of Weed Control Barrier Beneath Metal Beam Guardrail*, Final Report to the California Department of Transportation, FHWA/CA10-0515, Roadside Safety Research Group, Sacramento, California, January, 2011.
53. Abu-Odeh, A.Y., Bligh, R.P., Bullard, D.L., and Menges, W.L., *Crash Testing and Evaluation of the Modified G4(1S) W-Beam Guardrail on 2:1 Slope*, Final Report to the Washington State Department of Transportation, TTI Report No. 405160-4-1, Texas Transportation Institute, College Station, Texas, November 2008.
54. Sheikh, N.M., Bligh, R.P., and Menges, R.P., *Guidelines for W-beam Guardrail Post Installation in Rock*, Final Report to Washington State Department of Transportation, TTI Report No. 405160-7-1, Texas Transportation Institute, College Station, Texas, May 29, 2009.

55. Bligh, R.P., Alberson, D.C., Atahan, A.O., and Bowen, A.R., *Laboratory Testing of Recycled Materials in Roadside Safety Devices*, Final Report to the Texas Department of Transportation, FHWA/TX-00/1458-2, Texas Transportation Institute, College Station, Texas, August 2001.
56. Gatchell, C.J., Michie, J.D., *Pendulum Impact Tests of Wooden and Steel Highway Guardrail Posts*, Final Report to the United States Department of Agriculture, USDA Forest Service Research Paper No. NE-311, May 30, 1974.
57. Williams, W.F., *Steel Posts Over Underground Structures*, Final Report to the Washington State Department of Transportation, TTI Report No. 405160-12, Texas Transportation Institute, College Station, Texas, January 29, 2009.
58. Michie, J.D., Gatchell, C.J., and Duke, T.J., *Dynamic Evaluation of Timber Posts for Highway Guardrails*, Final Report to the Highway Research Board, Highway Research Report No. 343, 1971.
59. Calcote, L.R. and Kimball, C.E., *Properties of Guardrail Posts for Various Soil Types*, Final Report to the Transportation Research Board, Transportation Research Record No. 679, Southwest Research Institute, San Antonio, Texas, 1978.
60. Roscke, P.N., Bligh, R.P., Pruski, K.R., and ASCE Members, *Commingled Plastic Guardrail Post*, Final Report to the Journal of Transportation Engineering, Journal of Transportation No. 1995.121:201-213.
61. Atahan, A.O., Bligh, R.P., and Ross, H.E., *Evaluation of Recycled Content Guardrail Posts*, Final Report to the Journal of Transportation Engineering, Journal of Transportation No. 2002.128:156-166.
62. Eggers, D.W., Hirsch, T.J., and Ross Jr., H.E., *Strength of Guardrail Post in Rock*, Final Report to the Texas State Department of Highways and Public Transportation, Federal Highway Administration Report No. FHWA/TX-85/42+343-1, Texas Transportation Institute, College Station, Texas, September, 1984.
63. Bedewi, N.E., *Dynamic Response of Guardrail Posts in Soil*, Final Report to the Office of Research and Development, Federal Highway Administration Report No. FHWA/RD-86/147, University of Maryland, College Park, Maryland, September, 1985.
64. Hancock, K.L., and Mayer Jr., J.B., *An Investigation of the Suitability of Great Lake States Timber Species for Guardrail Posts*, Final Report to the Michigan Department of Transportation, Southwest Research Institute Report No. 06-8397, Federal Highway Administration Report No. FHWA/MI-88/1, Southwest Research Institute, San Antonio, Texas, May 2, 1988.
65. Bartlett, R., and Kutter, B.L., *Lateral Load Capacity of Posts and Footings for Metal Beam Guardrails Located Close to Slopes*, Final Report to the California Department of Transportation, Federal Highway Administration Report No. FHWA/CA/TL-93-02, Caltrans Study No. F89TL17, September, 1992.

66. Brown, C.M., *Pendulum Testing of BCT Wood Posts FOIL Tests: 91P039 through 91P045*, Final Report to the Federal Highway Administration, Federal Highway Administration Report No. FHWA-RD-95-023, Advanced Technology & Research, Laurel, Maryland, August, 1995.
67. Mayer, J.B., and Pearson, L., *Evaluation of the Dynamic Strength of Guardrail Posts Made From Recycled Plastic*, Final Report to the Michigan Department of Transportation, Southwest Research Institute Report No. 06-3906, Federal Highway Administration Report No. FHWA-MI-95(01), Southwest Research Institute, San Antonio, Texas, October, 1993.
68. Mak, K.K., Bligh, R.P., and Menges, W.L., *Testing of State Roadside Safety Systems Volume XIV: Appendix M - Laboratory and Pendulum Testing of Modified Breakaway Wooden Posts*, Final Report to the Federal Highway Administration, FHWA-RD-98-049, Texas Transportation Institute, College Station, Texas, February, 1998.
69. LaTurner, J.F., *Project Back to Eden Recycled Rubber Guardrail Blockout Testing*, E-Tech Report No. 173, May 24, 2002.
70. Michie, J.D., *Response of Guardrail Posts During Impact*, Final Report to the Technical Planning Council, IR Project No. 03-9051, Southwest Research Institute, San Antonio, Texas, October 15, 1970.
71. Williams, W.F., Bligh, R.P., Bullard, D.L., and Menges, W.L., *Crash Testing and Evaluation of W-Beam Guardrail on Box Culvert*, Final Report to the Washington State Department of Transportation, Texas Transportation Institute Report No. 405160-5-1, Texas Transportation Institute, College Station, Texas, August 2008.
72. Kuhlman, H.F., and Sayers, V.M., *Report on Strength and Deflection Tests of Various Materials Used as Guard Rail Posts- Part 1*, Final Report to the State of California Department of Public Works, Report No. 84-S-6070, May 10, 1957.
73. Franck, R.J., *Design and Shape Analysis of Cast Steel Guardrail Posts*, Final Report to the Superior Steel & Malleable Castings Company, Benton Harbor, Michigan.
74. Uncuoglu, E., Laman, M., *Lateral Resistance of a Short Rigid Pile in a Two-Layer Cohesionless Soil*, Final Report to Erciyes University, Kayseri, Turkey, 2011.
75. Kretschmann, D.E., Faller, R., Hascall, J., Reid, J., Sicking, D., Rohde, J., Shilts, D., Nelson, T., *Investigating the Use of Small-Diameter Softwood as Guardrail Posts: Static Test Results*, Final Report to the Forest Products Laboratory, Test No. FPL-RP-640, Revised September 2007.

END OF DOCUMENT